Villager'spare parts

EXPLODED PARTS LIST

Year: 2015

Page(s):1/1

V 46 P - Mower assembly

.,,
0

No | Code Name Qty [ No | Code Name Qty
1 Engine 25
2 Handlebar & console 26
3 Mower deck assembly 27
4 Drive assembly 28
5 Straight blade assembly 29
6 Grass bag assembly 30
7 31
8 32
9 33
10 34
11 35
12 36
13 37
14 38
15 39
16 40
17 41
18 42
19 43
20 44
21 45
22 46
23 47
24 48




Villager’spare parts

EXPLODED PARTS LIST

Year: 2015

Page(s):1/1

V 46 P - Handlebar & Console

No | Code Name Qty [ No | Code Name Qty
8 Washer 6 3
12 Screw M6x40 1
14 Screw M6x50 1
15 Cable clamp 2
16 Nut M6 3
17 Rope Guide 1
18 | 020697 |Throttle Control Assembly 1
19 [ 017736 |Cable Unit 1
24 | 13269 |Knob Nut M8 4
66 Handle Grip 1
67 | 031391 |Flywheel Brake Lever 1
68 | 031392 |Upper Handle 1
69 | 25786 |Lower Handle 1
70 | 013290 |Bolt, Handle 2
71 Square Neck Bolt M8x40mm 2




Villager'spare parts

EXPLODED PARTS LIST

Year: 2015

Page(s):1/1

V 46 P - Mower deck assembly

‘2 -
o
\ r
v\ )
\ N | -
v N
@ \ -
) \\\ i \r‘
i » -~y
j N / %
) .
>
%
- >

No | Code Name Qty [ No | Code Name Qty
16 Nut M6 2
28 Nut M8 4
34 Torsion Spring Seat, RH 1
35 | 025787 [Torsion Spring, Right 1
36 Rod, Rear Cover 1
37 Bolt M8x16 4
38 Right Bracket 1
39 | 025788 [Rear Cover 1
40 | 025789 |Torsion Spring, Left 1
41 Torsion Spring Seat, LH 1
42 Left Bracket 1
43 Hair Pin 1
49 Bolt M6x16 2
50 | 031394 [Height Adjustment 1
52 | 031395 |Mower Deck 1
53 Pin 2x20 2
55 | 13274 |Rear Guard 1
57 Bolt M8X35 3




Villager'spare parts

EXPLODED PARTS LIST

Year: 2015

Page(s):1/1

V 46 P - Drive assembly

. "N\

No | Code Name Qty [ No | Code Name Qty
16 Nut M6 8
43 Hair Pin 2
49 Bolt M6x16 8
72 Hub Cap 2
73 Bolt M8x16 4
74 | 031396 |7"Wheel Assembly 2
75 | 020699 |Nylon Bearing 4
76 | 031397 [Rear Axle Assembly 1
77 | 025792 |Cutting Height Adjustment lever 1
78 | 025793 [Bushing 4
79 | 025794 |Front Shaft Assembly 1
80 | 025795 |Tension Spring 1
81 Haul Shank Seam 1
82 Washer 12 4
83 Bushing 4

8

84 | 23420 |Wheel Bearing




Villager'spare parts

EXPLODED PARTS LIST

Year: 2015

Page(s):1/1

V 46 P - Blade assembly

| ik
| N -
-
' ) -y
-
No | Code Name Qty [ No | Code Name Qty
89 Bushing 1
90 | 025856 |Blade adaptor 1
91 | 013283 |Blade 1
92 | 23428 |Blade Washer 1
93 | 031398 [Hex Hd. Bolt 3/8-24UNFx1-3/4 1




Villager'spare parts

EXPLODED PARTS LIST

Year: 2015

V 46 P - Grass bag assembly

Page(s):1/1

»
‘«’:\\\\
\\\\\\

\\\)\
No | Code Name Qty [ No | Code Name Qty
103 | 031399 |Bag Frame 1
104 | 13288 |Fabric Bag
105 Villager logo




	Mower assembly V 46 P.pdf
	Handle bar and console V 46 P.pdf
	Mowe deck assembly V 46 P.pdf
	Drive assembly V 46 P.pdf
	Blade assembly V 46 P.pdf
	Grass bag assembly V 46 P.pdf

